BASE(DOM,LAT,BRZ,JPN,CHI)

  This is an installation item that cannot be ordered . To purchase the component item(s), please select the items listed below. Item 0258470 has been superseded by Item 0258470S. Please click the link view the replacement item.
Item Number:
0258470

Shipping Dimensions:
Weight: 0

Unit of Measure:
EA
Installation Part:
Yes
This is an installation item. Please select from the below component parts.
Component ItemQty Per ComponentRecommended QtyQty
SCR CAP HH 5,.250-20X.750
0641406
2 2

Add to Shopping List
SCR CAP HH 5,.375-16X.750
0641606
6 6

Add to Shopping List
SCR CAP HH 5,.375-16X.875
0641607
2 2

Add to Shopping List
SCR CAP HH 5,.500-13X3.750
0641830
2 2

Add to Shopping List
SCR IND HH MACH,8-32X.625
0720805
6 6

Add to Shopping List
SCR IND HH MACH,10-24X.625
0721005
2 2

Add to Shopping List
BUSHING,MOLDED NYLON INSULATOR
0962288
8 8

Add to Shopping List
CLAMP,
1320043
6 6

Add to Shopping List
GROMMET, .38 X .50 X .50
2540025
2 2

Add to Shopping List
HANDLE, GRIP
2560088
2 2

Add to Shopping List
INDICATOR, RED 12V LAMP
2920151
4 4

Add to Shopping List
NUT-SPEC, HEX #8-32 BRASS
3300379
16 16

Add to Shopping List
NUT, HEX LOCK
3310405
8 8

Add to Shopping List
NUT HEX,8-32 LOCK
3310805
6 6

Add to Shopping List
NUT HEX,10-24 LOCK
3311005
2 2

Add to Shopping List
NUT HEX,.250-20 LOCK
3311405
2 2

Add to Shopping List
NUT HEX,.375-16 LOCK
3311605
2 2

Add to Shopping List
NUT HEX,.500-13 LOCK
3311805
2 2

Add to Shopping List
NUT HEX,.625-11 LOW HT
3312002
2 2

Add to Shopping List
PIN,PLUNGER
3422744
4 4

Add to Shopping List
PLATE,.12X2.69X5.67 A569
3570946
2 2

Add to Shopping List
PLATE,.12X3.61X10.31 A569
3570947
2 2

Add to Shopping List
PLATE,.06X2.50X4.87 A569
3570973
2 2

Add to Shopping List
PLATE,.18X4.12X26.15
3571150
1 1

Add to Shopping List
SCREW 8-32 X .62 BRASS
3900194
8 8

Add to Shopping List
SCREW RD HD #4-40X.38 B633
3900212
8 8

Add to Shopping List
SCREW-SPEC,SHOULDER 3/4DIA X 3
3900255
2 2

Add to Shopping List
SCR SELF TAP .25-20 X .500
3941404
8 8

Add to Shopping List
TIE STRAP MOUNT
4460234
2 2

Add to Shopping List
WSHR FLT .38 .40 .81 .065
4711600
14 14

Add to Shopping List
WSHR FLT .50 .53 1.06 .121
4711800
4 4

Add to Shopping List
WSHR FLT .75 .81 1.47 .134
4712200
4 4

Add to Shopping List
WASHER,.19 X .37 X .03 NYL
4740434
16 16

Add to Shopping List
WSHR FLT # 8 .19 .44 .049
4750800
12 12

Add to Shopping List
WSHR FLT #10 .22 .50 .049
4751000
8 8

Add to Shopping List
WELD,BASE
4845705
1 1

Add to Shopping List
WHEEL,REAR .75X10.00X2.69
4860183
2 2

Add to Shopping List
WHEEL,TIP 4"
4860185
2 2

Add to Shopping List
WIRE, HARNESS
4922421
1 1

Add to Shopping List